12 HP LAWN TRACTOR
SCHEMATIC DIAGRAM + 12V

RED BLACK

o 1] 1o

|
RED |
i Lo RED S
INTERLOCK SWITCHES ; ~

WIRE TILLER |

I
LOOP ATTACH CLUTCH/BRAKE ATT'MENT CLUTCH | |
CONNECTOR (PEDAL UP) (CLUTCH OFF) | |
WHITE WHITE WHITESZ ~ ] |
O/O : , “YWHITE
S | : : SOLENGID
|
WHITE S 0\(._ L~ | BLACK BLACK P\
Sy P
%) iR SEAT
SWITCH
{INOT OCCUPIED)
IGNITION
Rep  TUSE SWITCH
———0 \_ O O B
30 AMP
IGNITION
IGNITION SWITCH UNIT
- 0 @&
POSITION | CIRCUIT L BLACK SPARK PLUG
A
OFF M-G
ON B-L CHARGING
START B-S
3 AMPS,DC 20 VOLTS, AC (MIN.)
AT 3600 RPM, BATTERY IN LINE
ORANGE BROWN  BROWN DI
LIGHT § &
SWITCH ) HEADLIGHTS _<_,
x o
/77
CHASSIS
GROUND
WIRING INSULATED CLIPS
If Insulated Clips and Cable Ties were removed for servicing of unit, they should be replaced to properly secure your wiring.

27




\ |
’ ;

Z5 S A
§ U ey 34 } 6¢

HOLOVHL NMV1dH ¢t

TVOIH1031d

S1HVd Hivd3d



v o~ 147
BT @
a4 m b % 82z D 1] 8z WJ 22 =, e _
O O o9z & e (@)
H o 4 3 a 2 5 v
W p°Ge = Ul | 'sayoul "g N Ut usailb suoisuswip Juauodwod [y :8}oN

yousi4 8do|S .G JOJOBI] "ISul ‘Joays X2/G10L - - 8soH ‘dwe) X965601L G2

ysibu3z adojs .Gt Jojor1] "Isuj 18ayg X6ESL0t - - 4NN pesH ued 2/i X 2E/01 maIdg 800L¥9V. v2

4ousld - ‘lenuep Xvelegl - - (punoun o) Aisneq) Lisneg ‘siqed rLozy €2

ysibug - ‘renuep Xeeieet - - (PI0UBJ0S 104) 18A0D) [RUILLIB | reLL 22

onse|d ‘doig XE£ESCZL 0§ (18ue1S 0] prous|og) Aiseg ‘e|qen resly 12

uonney Ausyegq ‘jeosq X6vSL2L 6v aum diio HiZly 02

18g sdeg Aisjieg Xv9zZiZL 8p 02 - ¥/1 X8H ‘1NN 00v089¢€L 61

2/b X ¥2-0 14 buidde] xeH ‘masog 800120/t /¥ Wb ‘youms X2L/0LL 81
19bunid ‘youms XG0€igL 9% plousjog X18060L /1 o
uoniuby ‘jezeg X/8/60L Sp Aoy X/¥122t 9} o

INN 2€-01# sday ‘InN 000LG6€L V¥ uoniuby NN X88/601L St

M3IOG PESH J8YSBp XaH 800LE0LL €Y uonuby ‘youms H90vY PL

[epad yoin|o soopisiu] ‘youms XSvvy0lL 2p (prousiog oy Luaneg) Lisieg ‘siqen rooey €1

v/L X3/ 0) J8ysem 00v0e0LL LY Y2IN[Q JUSWYOBNY NOOUSIU] ‘YoUMS XESS60L 2t

paie|nsu; ‘diip HGEZ OF oIl 8|qe) reeis Lt

BlIM ‘dooT X10G20t 6¢ Aeiy Asneg ‘eqny rv0ss Ot

Jsjowiwy XEEVIZL ¥E qing Wb reossL 6

dWv 0€ ‘esn4 Xy2880L €€ 183008 b1 ‘ssauieH X6G80LL 8

1001 U1 02 - ¥/| X007 “J8USEM 00P0S0LL 2E ssouseH uoiubj X61622L L

02 - v/} XaH ‘INN 00v022eL 1€ Aeiy Aisneg reoes 9

N P/€ X 02 - v/1 XoH ‘jog Siy09.Lv/. Q¢ (Alreoo proy Ausyeg eseyoind ‘Aig paddiys) “Azt Assieg XGq92i2t §

02 - /1 x8H ‘sday ‘InN 00v01GeL 62 2/L L X 02 - p/1 yog abeuse) oovoveeL v

S 2/L X 02 - /1 X8H ‘log 80v08/y/ 82 _ pleno feuiuia | X9/¥201 €

02 - v/1 Wer xaH ‘INN 00v0seeL L2 ‘BD 91 X 8/G X ZE/6 19YSBM 91016064 2

v/1 18ysemyooT 00r0¥00L 92 02 - v/1 InN Buipa 00v06YEL L

'ON  "ON ‘'ON  'ON

NOILdIHOS3a 1Hvd A NOILdIHOS3a 1Hvd A3
IYoIlHLO3 3

mo._.o<m._r z>><l_ n—I N—. S1HvYd Hivd3ay



REPAIR PARTS 12 HP LAWN TRACTOR
ENCLOSURES |




REPAIR PARTS

ENCLOSURES

KEY. PART
NO. NO.
100400
109323X
109673X:
109753X
109754X -
122341X
80224
106965X

9 122196X

10 1554J

11 10235L

12 17431008

13 3607J366

14 7606J366

15 7607J366

16 109671X

17 877A432

18 122354X366

19 677A875

20 B677A876

21 19171912

22 10040800

23 106976X

24 105464X366

25 121277

26 121306X

27 109665X

28 105465X366

29 73680500

30 108263X011

31 19131614

32 121144X

33 105529X

34 106202X
s 35 122002X 8

36 110731X

37 121663X366

QDU A WN —

12 HP LAWN TRACTOR 4%

DESCRIPTION KEY. PART
NO. NO.

Washer lock 1/4 38 1133J
Decal, Rally logo 39 121067X
Decal, Grill logo 40 73220400
Decal, hood stripe, LH 41 74760612
Decal, hood stripe, RH 42 19131312
Dash 43 73680600
Plug, dash 44 74760616
Plate, support, battery 45 19090816
Grill Brace 46 17511208
Steering bushing 47 17490612
Grill screen 48 17411310
Screw, hex., #10-16 x 1/2 49 81328
Hood 50 73680400
Bezel, LH 51 76054
Bezel, RH 52 8019J
Lens 53 17490608
Strap asy., hinge, rear 54 121247X
Grill assembily 55 74760412
Strap asy., hinge, LH 56 2751R
Strap asy., hinge, RH 57 109199X
Washer 17/32 x 1-3/16 x 12 ga. 58 105509X
Washer, lock 1/2 59 105513X
Panel, dash, RH 60 105511X
Footrest, RH 61 120822X
Chassis 82 121441X
Drawbar 63 121794X

Panel, dash, LH
Footrest, LH

Nut, lock 5/16-18
Saddle

Washer 13/32 x 1 x 14 ga.
Shoulder bolt
Shoulder bolt
Reflector

Decal, HP and speed
Seat

Fender

31

64 19132012
65 72140606
66 108256X
67 74780816
68 121892X
69 121251X
70 121250X
71 121248X
72 121246X
73 121248X
74 72170410
75 73900400
76 54794

DESCRIPTION

Decal, clutch/brake

Spring, seat

Nut, hex 1/4

Bolt, hex 3/8 - 16 x 3/4

Washer 13/32 x 13/16 x 12 ga.
Nut, lock 3/8 - 18

Bolt, hex. 3/8 - 16

Washer 9/32 x 1/2 x 16 ga.
Screw, hex. slotted #12 x 1/2
Screw, hex. washer head 3/8 -16 x 3/4
Screw, hex. washer head - special
Shoulder bolt

Nut, lock 1/4 - 20

Shoulder boit 1/4 - 20

Washer 7/32 x 5/8 x 16 ga.
Screw, hex. washer head 3/8-16 x 1/2
Seat pan

Bolt, hex. 1/4 - 20 x 3/4

Clip

Decal, v-belt, ground drive
Bracket assembly, fender
Bracket, pivot, seat

Strap assembly, fender

Decal, Caution

Guide, belt, lower, engine pulley, RH
Cover, access

Washer 13/32 x 1-1/4 x 12 ga.
Bolt, carriage, 3/8 - 16 x 3/4

Pad, footrest

Bolt, hex. 1/2 -13 x 1

Decal, dash

Foam strip

Spring

Spacer

Bracket, switch

Snap bushing

Bolt, Carr. 1/4 -20x 1 - 1/4

Nut, flange-lock 1/4 - 20

Plug, dash

NOTE: All component dimensions given in U.S. inches.

1inch = 25.4 mm




) 1e1sa4ly yiedg

9C AN3KNdINO3 TVYNOILDO g@

32

dNOYD STOHLNOD TVIINVHOIWN ANV H3IMOd

HOLOVHL NMVY1dH ¢l SIHVd HIVd3Y



W G2 = youi |
'$8YOUl "g°N Ut usAIb suoisuatup Jusuodwod Iy

‘BD Ol X P/C X 2E/L L IBYSEM
oGP '19alis ‘moq|]

¥/€ X 8L - 91/G ‘malog
1sneyxy ‘adig

aduBUBUIEW |BDB(]

02 - 91/L 00[umoI) wer ‘1NN
M 181sauy yeds

Bnid uieLg 1o

190edg

[eroadg ‘InN

91 - g/€ Wer xoH ‘INN

Ylo0} “I1X3 - 8/€ Y007 I8YSEeM
190edS ‘pBd

Buiy-3

BOGL X P/L - L X ZE/G2 IBUSEM
S/t X 2E/E uld 181100

de) sabuniy

sed ‘axelg ‘poy

8/ X 02 - /1 Buing

PBaIY | PedH JoUSBM XOH MB10g
Buty diry

BD 91 X ¥/€ X 2E/G1 J8YSBM
uydaq ‘dog *uoiuuni

8/€ X g1 - 8/€ SsajpesH

pabic 193008 xoH ‘Ma10G 183
L X p/1 A8 JJrupoom

‘BO 2L X | X 8/ 18USEM
yon|o ‘aipuey ‘Buysng

¢/t - L X8l - 8/€ XaH jog

{rs

"ON A8 "ouj) Ajquiassy NueIo|og

NOILdIHOS3a

9lcLiI6l
00e0leElL
cLsoev/ L
XeL0gee}
X0chigl
0020128L
XE80ect
00€062EL
M00<¢10}
XL08041
00905€€L
009060t1

FLEr9
<c0000¢t
XerLict
80€0209.

€914
Xvr850tL

Olp0cLLt
££000021
9121GL6t

X0i801}

909081¢€2
HOEEs
cioleiel
X9G0801
29084y L

XS0.50t
‘ON

‘310N

6
06
68
88
98
S8
¥8
€8
18
08
6L
8L
LL
9L
74
VL
€L
<l

YA
0L
69
89

L9
99
<9
b9
£9

29
'ON

1Hvd "A3A

$/€ X 8/1 181100 ‘Uid

Yoo Hui

yon|p winjey ‘buudg

dipy 'Bury

pauapie’{ ‘19USeAA

llog ‘1suelsy

Buueag

U snlpy ‘poy

W U

181p| ‘Aatind

g 1D 81 - 91/G INUHOO0T

G D p/E X 8L - 91/G X8H ‘jjog
47 Isnlpy ‘sjpueH

jue] ‘eoeig

(29 yoea z pue gv ‘zb S.ON
A8y "ouf) 1M pueH ‘A|QUIBSSY 19A07
Suuds

puey ‘Jeas 1abunid
olpueH ‘duo

Buudg saureiay

02 - 91/ wep xaH INN
urrAlquisssy ‘eys

Ui ‘uouung g

K3y Jrupoop

aelg ‘uy

L X 9L/E uld oy

1004 ‘|epad ‘Heus
ajgeisnipy ‘Y il

NOILLdIHOS3a

ciy0209L
X044S0t
X60.501
6£00002t
Xclg80tLt
X66v901
X804501
X62/L0L1L
X620011
X862201
005089€L
2i508LyL
HPEL00L
flecy

X8LLICH
H9.82
XE2L50t
XELPB0L
wecey
00209€€L
XvLi021
XLvvoLl
W8eee
X81680t
H2/G1
XLE0601
X8yyOit

"ON

19
09
65
85
LS
SS
12°]
€9
]
0g
514
8y
9y
14

4%
197
ey
144
ov
6¢
8t
LE
ge
125
€e
ce
1e

'ON

1HYd "A3M
dNOHO STOHLNOD TVIINVHOIW ANV HIMOd

dOLlOVH1L NMV1 dH ¢}

L1 8dAL yre - L x 91 - g/g Buyjoy
pealyl ‘PH JOYSBAA XOH ‘MBI0G
BD ZL X QL/EL X 2E/EL JBLSEM
Y/E X 9L -

8/e mczom ‘PUL JBUSEBAM XBH ‘MB10S
BO 9L X P/} - L X 2E/6C JBYSEM
alpueH ‘duo

uswiyaely yoIny ‘aipuey

8/G X8| - 81/G de) 'pH-'XoH ‘MaI0g
"HTI sissey) ‘yeg ‘teuieiay
uoisusix3y ‘Bundg

91/G 3OO0 Isysem

v/€ X 91 - g/¢ 8bewed yog

1dN 8/€ moqi3 .06

clt

- € X 1dN 81 - 8/€ 91ddiN adid "PIS
1dN 8/€ MOQ(3 18811S .06

Isneyxgy ‘19xsen)

BInN

BD 9L X 8/G X ZE/CL JOYSEM
10-6610

‘oN 8dA ] ‘uoyens g sbbug swbuny
auryjand

dwe|s asoH

1ond “uey

jan4g Hue] ‘poddng

dep jeng

BI04 L [OSU0D

yoIND ‘Alquiassy 19xoe.ig

18A0D) BPBd

NOILdIHOS3A

82906v.L 0€
¢LELELBL 6¢
clolerlL L2
910c6e61L 92
fL19y v2
XE86901 €2
01S0L0LL 12
XLLLP0L 02
Xl2/le0L 8l
00S0¥00L L}
9090vtiel 91
00€00cet Gt
82€082EL Pl
goeoveet €1
rLovL 2t
XS§.0eCt L
gioLeiet Ot
20L18C 6
Heess, 8
H6669 £/
X0seielk 9
fSSiL g
ryos8 ¢
Xticecel €
XpelS0L 2
HE888 |
‘ON  'ON
LHYd "A3M

33

S1Hvd Hivd3d



REPAIR PARTS

12 HP LAWN TRACTOR

DRIVE GROUP




REPAIR PARTS

DRIVE GROUP

KEY. PART
NO. NO.

1 108070X
2 108236X
3 17021008
4 105730X
5 120302X
6 19131312
7 105864X
8 106444X
9 108451X
10 73680600
11 109728X
12 74760612
13 72140606
14 19171516
15 121599X
16 9135R

17 48594

18 73220800
19 106308X
20 121598X
21 105848X
22 105731X
23 74770728
24 10040700
25 74760644
26 4470J

27 106190X
28 109370X
29 109368X
30 109369X
31 4921H

32 74760512
33 73680500
34 74760616
35 76020412
36 19131410
37 5320R

38 110739X
39 73980600
40 6404J

12 HP LAWN TRACTOR

DESCRIPTION

Keeper, Belt

Bracket, Switch

Screw, Tap. Hex Hd. 10 - 24 x 1/2
Keeper, Belt, Engine

V-Belt, Drive

Washer 13/32 x 13/16 x 12 Ga.
Bracket, Suspension

Bracket, Bellcrank

Rod Assembly, Clutch Primary
Nut, Crownlock 3/8 - 16
Bellcrank Assembly

Bolt, Hex 3/8 - 16 x 3/4

Bolt, Rd. Hd. Sq. Neck 3/8 - 16 x 3/4
Washer 17/32 x 15/16 x 16 Ga.
Arm Assembly, Suspension, L.H.
Retainer, Spring

Idler, Flat

Nut, Hex 1/2 - 13

Trunnion, Lift Lower

Arm Assembly, Suspension R.H.
Bolt, Shoulder 3/8 - 16

Pulley, Engine

Bolt, Hex 7/16 - 20 x 1 - 3/4
Washer, Lock

Bolt, Hex 3/8 - 16 x 2 - 3/4
Spacer

Clamp

Strap, Locater

Keeper, Belt, L.H.

Keeper, Belt, R.H.

Spring, Retainer

Bolt, Hex 5/16 - 18 x 3/4

Nut, Lock 5/16 - 18

Bolt, Hex 3/8 - 16 x 1

Pin, Cotter 1/8 x 3/4

Washer, 13/32 x 7/8 x 10 Ga.
Clip, Insulated

Washer, Spring

Nut, Flange Lock 3/8

Spacer

NOTE: All component dimensions given in U.S. inches.
1inch =254 mm

A

B
& 10 ﬁ
3

(7

D E F G
34 g 21 U 32 ﬁ 12 }E‘( 13
6 @38 3B 1o 10
10 @ 39

35




REPAIR PARTS
12 HP LAWN TRACTOR

STEERING, FRONT AXLE AND WHEELS

36



REPAIR PARTS

12 HP LAWN TRACTOR

STEERING, FRONT AXLE AND WHEELS

KEY. PART
NO. NO.

T30 NO oA WM -

-
no

13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28

100710L
73940800
100712K
100713N
110711L
109816X
12000029
121749X
9040H
106222X
59904

106732X

65139
53192
108076X
74761060
105654X
76020412
105715X
6855M
110438X
10040600
73610600
105727X
108705X
74580
71208
109432X

DESCRIPTION

Insert, Steering Wheel

Nut, Hex Jam Toplock 1/2 - 20
Washer 17/32 x 2 - 1/4 x .160
Steering Wheel

Adapter, Steering Wheel
Nyliner, Snap-in

Klipring

Washer 25/32 x 1 - 1/4 x 16 Ga.

Bearings, Wheel, Front

Tire, 15 x 6.00 - 6 (Tubeless)
Tuoe, Tire (not furnished with
Tractor)

Rim Assembly - 6" Front (Inc. 2
each Key No. 9)

Stem, Valve

Cap, Valve

Axle Assembly, Front

Bolt, Hex 5/8 - 11 x 3 - 3/4
Spindle Assembly, R.H.

Pin, Cotter 1/8 x 3/4

Tie Rod

Fitting, Grease

Spacer Bearing, Front Axle
Lockwasher 3/8

Nut, Hex 3/8 - 24

Drag Link

Shalft, Steering

Spacer

Bushing, Steering Rod
Bracket Assembly, Steering

37

KEY. PART

NO.

29
30
31
32
33
34
35

36
37
38
39
40
42

43
44
45

NO.

108684X
108126X
2882J
6266H
108683X
105656X
17490612

73301000
3366R
104757X
278H

121748X
100714L

105664X
105663X
17430508

46 20754x%

47
48
49
50
51
52

NOTE: All component dimensions given in U.S. inches.

19131416
108685X
101930X
19272016

121232X
109325X

DESCRIPTION

Gear, Sector

Woodruff Key 3/16 x 3/4

Drive Pin 3/16 x 1

Bearing Thrust

Rod, Steering

Spindle Assembly, L H.

Screw, Hex Washer Hd. Thread
Forming Type TT 3/8 - 16 x 3/4
Nut, Flange 5/8 - 11

Bearing

Cap, Hub, Front

Grease Fitting

Washer 25/32 x 1 - 5/8 x 16 Ga.
Tube, Shaft, Steering

Support, Saddle, Front
Support, Saddie, Rear

Screw, Hex Washer Thd. Rolling
516 -18x 1/2

Bushing

Washer 13/32 x 7/8 x 16 Ga.
Gear, Pinion

Washer, Hardened

Washer 27/32 x 1 - 1/4 x 16 Ga.
Spindle Cap

Decal, Steering

1inch = 25.4 mm




oL
oC

HO1OVHL NMV1dH 2}t

733HM HY3H ANV FTXVSNVHL

S1HVd Hivd3d



e [ 23

Wi $°Ge = Yyoul |
"SayoUl ‘SN Ul uaAIb suoisuswIp auodwod iy (310N

Buii4 ‘asealn

aullend 'dijo

winjey exesqg ‘Buudg

BD 9L X8/G- | XZE/ST IBUSEM
ieay ‘qnH ‘den

y/€ X ONN 8L - 91/G 11 adA|
WO "PUL PH J8YSBAA X8H MBI
P/€ X 91 - 8/€ XaH ‘Hog

9t - 8/£ 'INN

Y/€-2 X 91 - 8/€ X8H ‘log
Buiy-3

BABA ‘WIS

BABA ‘dBD

aixesues] nduj ‘Asjng

v/E X 91/€ A8Y JNIPOOM

BD GL X /L - L X ZE/GT IBYSBM
1surelay ‘Bury

JIXBSuURl| ‘1oxorig

91 - 8/€ WEP X8H 1NN

anbioy ‘deng

NO1LdIH0S3a

H8.c¢ 6¢
Hig/lc 8¢
XcevQhL /€
X8yLlct 9¢€
XLG/y0L SE

cLsoevsl vE
ct909.LvL €€
009089¢€L ¢€
yvo09.lv. L€
£00000Ct 0¢

6E1G9 ©6¢

coles 8¢
X€0L50L Le

Wgeee 9¢
Xev/lict G2
820000¢1 ¥¢
XL9160) €2
00905¢€eL ¢¢
X0ecSiet ¢

‘ON  'ON
1HVd "AIA

)

@
ol

m@M

LE

)

< Cr—amm

BO 9L X 9L/ X ZE/CL J8USBM
aMelg ‘poy

axelg ‘poy ‘buudg

8 4D ¥/€ X 82 - ¥/} X8H ‘Hog
81Bld HIYS J8YSEM

L X 8/1 18100 ‘uid

BD 9L X /€ X ZE/GL 18YSBM
uoisio] ‘buudg

18YIys ‘poy

Hys ‘poy ‘sield

/€ X 8/1 Uld 481100

JOJJUCYD ‘qouM

BY 0L X $/€ X 2E/6 18YSBM
P/ X007 UBLSEM
umopyes.q

sued 10 g pue gy sabed
895) psadg g 81004 9|xeSURL]
2 X 91/8 alenbg ‘Asyy

ndg ‘Jeoedg

(4010811

Yim paysiuing jou) aat] ‘agny
(ssa19anl) 8 - 056 X 81 il
Jesy .8 - AlQuiassy wiy

NOILdIHOS3a

gretelel 0¢
XLEVOLE 61
X88890} 8t
chyOvOLL Lt
X0LL501 91
91v0209L St
glcigiel vl
X004504 €t
X82Lict 2t
X61L6904L |1
ciy0209L Ot
XEL690L 6
0L2ie06l 8
00¥0¥00L £

L-08ey 9

reose g
Xe0s60t ¥

fesiL €
X892901L ¢
X801901 i

‘ON  'ON
1lHVd "A3M

39

T33IHM HV3H ANV 3IXVSNVHL

HO1OVHIL NMV1dH 2L

S1HVd HiVd3d



REPAIR PARTS
12 HP LAWN TRACTOR

38" MOWER




REPAIR PARTS

38" MOWER

KEY. PART

NO. NO.
106085X

1
2 121259X
3 84174

4 73680600
5 198111216
6 72140505
7 105896X
8 110452X
9 106734X
106735X
106736X
105814X
105304X
105662X
105744X
4921H
105872X
108835X
74760612
73680500
109598X
109597X
72140506
108820X
108503X
109504X
121317x
74760632
108832X
106902X
121316X
106513X
102669X
121687X

100668L
17490612

17490620

(%))

@6 o) >

12 HP LAWN TRACTOR

DESCRIPTION

V-Belt

Housing

Runner R.H.

Nut, Lock 3/8 - 16
Washer 11/32 x 3/4 x 16 Ga.
Bolt, Carr., 5/16 - 18 x 5/8
Bracket, Detlector

Push Nut

Spring, Deflector

Rod, Hinge

Deflector, Shield

Decal, V-Belt Mower Drive
Cap

Link, Parallei

Pin, Hinge, Front

Spring, Retainer

Stop, Link

Pin, Hinge, Rear

Bolt 3/8 - 16 x 3/4

Nut, Lock 5/16 - 18
Bracket, Lift R.H.

Bracket, Lift L.H.

Bolt, Carriage 5/16 - 18 x 3/4
Instruction, Caution Decal
Support, Arm

Stop, Deck, Front

Guide, Belt

Bolt3/8-16x 2

Arm, Idler Assembly
Spacer

Pulley, Idler

Washer, Wear 1/16
Keeper, Belt

Mandrel, Assembly

Plate, Support, Mandrel
Screw, Hex Washer Hd. 3/8 - 16 x
3/4

KEY. PART

NO.

39
40
41
42
43
44
45
46
47
48
49
50
52
53
54
55
56
57
58
59
60
61
63
64
65
66
67
68
70
75
76
77
78
79
80
81

Screw, Hex Washer Hd. 3/8 - 16 x 1 - 1/4

NO.
122264X
19132012
10030600
74610624
108250X
108235X
4921H
76020312
108892X
76020616
108247X
72140606
108243X
108241X
105857X
108673X
106578X
106463X
108248X
106456X
100672K
100673L
19111016
74760688
7531
19131614
72140610
121349X
122314X
76020308
72110506
74760412
109893X
73680400
110445X
19131316

DESCRIPTION

Blade

Washer 13/32 x 1 - 1/4 x 12 Ga.
Washer, Lock 3/8

Bolt, Hex 3/8 - 24 x 1 - 1/2 Gr. £
Spring, Ext.

Rod, Clutch, Mower

Spring, Retainer

Pin, Cotter 3/32 x 3/4

Rock Shaft Assembly

Pin, Cotter 3/16 x 1

Rod, Brake, Primary

Bolt, Carriage 3/8 - 16 x 3/4
Bracket, Pivot R.H.

Bracket, Pivot L.H.

Bracket, Susp., Rear R.H.
Bracket, Susp., Rear L H.
Brake Assembly

Rod, Brake, Secondary L.H.
Rod, Brake, Secondary R.H.
Bracket, Brake, Pivot
Spacer, Brake

Bracket, Support

Washer 11/32 x 5/8 x 16 Ga.
Colt3/8-16x5-1/2
Runner L.H.

Washer 13/32 x 1 x 14 Ga.
Bolt, Carriage 3/8 - 16 x 1 - 1/4
Decal, Warning

Spacer

Pin, Cotter 3/32 x 1/2

Bolt, Carriage 5/16 - 18 x 3/4
Bolt Hex 1/4 x 20 x 3/4
Washer, Special

Nut, Lock 1/4 - 20

Plate, Support |.H
Washer, 13/32 x 13/16 x 16 Ga.

NOTE: All component dimensions given in U.S. inches.
1inch = 25.4 mm

41

67

@@@mr:ﬁ) <



REPAIR PARTS
12 HP LAWN TRACTOR

TRANSAXLE FOOTE - - MODEL NUMBER 4360-7

TRANSAXLE
20 ’ ALL WARRANTY REPAIRS MUST BE
'@@ < PERFORMED BY AN AUTHORIZED
3 22 FOOTE DEALER. REFER TO BACK - 5.

,3 COVER.

=

Nt 7

18 / @
1°®

N

42



REPAIR PARTS
12 HP LAWN TRACTOR
TRANSAXLE FOOTE - - MODEL NUMBER 4360-7

TRANSAXLE

KEY. PART DESCRIPTION KEY. PART DESCRIPTION

NO. NO. NO. NO.

1 3865 Housing, Upper 41 3645 Sprocket, 97.

2 1919 Screw, Tapping 1/4 - 20 x .734 Lg. 42 13853 Gear, Bevel, 42T,

3 1151 Ball, Detent 43 3749 * Washer, Plain, .758 x 1.12 x .010
4 3626 Spring, Detent 43 3652 * Washer, Plain, .758 x 1.12 x .015
5 3623 Screw, Set 43 3693 * Washer, Plain, 758 x 1.12 x .020
6 4336 Assembly, Shifter 43 3653 * Washer, Plain, .758 x 1.12 x 025
7 3884 O-Ring 43 3408 * Washer, Plain, .758 x 1.25 x .020
8 3885 * Washer, Plain, .505 x .942 x .006 43 3732 * Washer, Plain, .758 x 1.25 x 025
8 3886 * Washer, Plain, .505 x .942 x .010 43 3184 * Washer, Plain, .758 x 1.25 x .031
8 3887 " Washer, Plain, .505 x .942 x .015 43 3733 * Washer, Plain, .758 x 1.25 x .035
8 3888 * Washer, Plain, .505 x .942 x .020 43 3198 * Washer, Plain, .758 x 1.25 x .040
8 3889 " Washer, Plain, .505 x .942 x .026 43 3734 * Washer, Plain, .758 x 1.25 x .045
8 3121 " Washer, Plain, .505 x .942 x .030 43 3735 * Washer, Plain, .758 x 1.25 x .050
8 3890 * Washer, Plain, .505 x .942 x .040 43 3736 * Washer, Plain, .758 x 1.25 x .055
9 1100 Ring, Retaining 43 3180 * Washer, Plain, .758 x 1.25 x .062
10 1099 Ring, Retaining 44 3882 Shaft, Drive

11 1958 * Washer, Plain, .632 x 1.00 x. 010 45 3646 Gear, Spur, 127.

11 1441 * Washer, Plain, .632 x 1.00 x 020 46 3707 Gear, Spur, 15T,

11 1423 * Washer, Plain, .632 x 1.00 x .026 47 3866 Gear, Spur, 20T.

11 1082 * Washer, Plain, 632 x 1.00.x.031 48 3719 Gear, Spur, 25T,

11 1424 * Washer, Plain, .632 x 1.00 x .036 49 3868 Gear, Spur, 28T.

11 1068 * Washer, Plain, .632 x 1.00 x .041 50 3683 Gear, Spur, 31T.

11 1425 " Washer, Plain, .632 x 1.00 x .046 51 1145 Washer, Plain, .632 x 1.00 x .060
11 1358 * Washer, Plain, 632 x 1.00 x .050 52 3191 Seali, Felt

11 1145 " Washer, Plain, .632 x 1.00 x .060 53 3180 Washer, Plain, .758 x 1.25 x .062
11 1319 * Washer, Plain, .632 x 1.00 x .082 54 3880 Axle, L.H.

12 3312 O-Ring 55 3780 Gear, Miter, 15T.

13 3876 Washer, Plain, .632 x 1.38 x .046 56 3656 Ring, Retaining

14 1374 Key, Woodruff, #9 57 3839 Gear, Spur, 32T,

15 4134 Assembiy Kit, input Shaft 58 3919 Shaft, Cross

16 3590 Pinion, Bevel, 14T, 59 3781 Gear, Miter, 15T.

17 3624 Ring, Retaining 60 3881 Axle, R.H.

18 3625 Chain, 24 Pitches 61 3864 Housing, Lower

19 1542 Bearing, Flange 62 3820 Puck, Friction

20 3773 Gear, Spur, 14T, 63 3276 Disc. Brake

21 3631 Collar, Clutch 64 3758 Spacer

22 3828 Key, Clutch 65 3916 Jaw, Brake

23 1389 Key, Woodruff, #3 66 3843 Pin, Dowel

24 3883 Shaft, Intermediate 67 3915 Screw, Tapping 5/16 - 18 x 2.25
25 1375 Key, Woodruff, #61 68 3768 Lever, Actuating

26 3627 Ring, Retaining 69 3760 Washer, Plain, .321 x 1.00 x .055
27 3830 Sprocket, 18T, 70 3917 Bracket, Anti-Rotation

28 3841 Spacer 71 3847 Nut, Lock 5/16 - 24

29 3786 Gear, Spur, 37T. 72 3724 Screw, Tapping 5/16 - 18 x 1.44 Lg.

30 3785 Gear, Spur, 35T. 73 3906 Washer, Plain, .343 x .81 x .059

31 3867 Gear, Spur, 30T. 74 33807 Puck, Friction

32 3783 Gear, Spur, 25T. 75 4300 Grease

33 3869 Gear, Spur, 22T7.

34 3741 Gear, Spur, 197 * Use in various combinations to maintain proper clear-

35 3628 Washer, Plain. .640 x 1.37 x .061 ances.

36 1423 Washer, Plain, .632 x 1.00 x .026

37 3422 Spacer, .630 x 1.00 x .169 " Order Key No. 15.

38 4286 Assembly, Gear, Combo., 12T. & 35T. . : " : g :

39 3877 Shaft, Idler NOTE: Al.I component:-dimensions given in U.S. inches.

40 3901 Spacer, .635 x .875 x .755 Tinch = 25.4 mm-

43





